

Test Report





A Q1AB

QLAB

301

Orab QLAB Test Report

QLAB

OLAB

Shoe

3

Quab

OLAB OLAS Apr 25, 2025 Report No.: Date: QUAB QLAB-2504TF0866

QLAB OLAB 2 of 3 Page:

Quab

OLAB

Quab

Ø

QLAB

Oras

JIEXIN KUNLING KE JI SHOE FACTORY Applicant

OLAB

Address

Contact

LAB.

QUAS

QUAR

QLAB

Quab

QLAB

The following sample(s) was /were submitted and identified on behalf of the applicant as;

Sample Name



13 Sample No. : **Commodity Brand** -1 Item /Type No. : 9 Country of Origin China Manufacturer F Distributor 1 Destination ÷ Texture ÷ 1 PO No. 1 ÷

| Sample Quantity: | 1 Shoe | Sample Size: | S 1 | Sample Package: | None | Qui |
|--------------------------|-----------------|--------------|--------|-----------------|-------|------|
| Date of Sample Received: | Apr 17, 2025 | OLAB C | Oran . | O'LAL S | Que a | 6 |
| Testing Period : | Apr 17, 2025 to | Apr 25, 2025 | OLAN | 2 Ola | a Out | - 25 |

Summary of Result(s):

QLAD

| No. | OLAB | O'LAB | Test Request | a Que | a Q1A | Comment |
|------|----------------|--------------------|----------------------------------|----------------------|--------|---------|
| 2 | As specified b | y client, to deter | mine the resistance to water per | netration of the ent | rusted | Deter |
| 1.11 | sample(s). | S C | 8 8 8 8 | 200 | Dr. | Data |

QLAB

QLAB

OLAB

OLAI

OLAB

Approved by:

QLAB

QLAB

QLAB

Authorized signatory

ose

LAB

OLAB

QLAB

da

OLAB

Qualigistics (Fujian) Quality Technology D5-028, Zone D, No. 888 Jinxin North Road, Jinjung City Tel.:0595-82075038 E-mail:labcs6@qualigistics.com Www.qualidistics.com Jan 25 2024

QLAB Test Report

QLAB

QLAB

OLAB Date: Apr 25, 2025 Report No.: Quas QLAB-2504TF0866 OLAB

LAB 3 of 3 Page:

OLAB

Quab

QLAB

QLAB

QLAB

OLAB

QLAB

QLAB

QLAB

OLAB

QLAB

OLAB

Quab

OLAB

Specimen Description

| No. | 27 | Name | 04 .0 | O ^v E | escription | 3 | Other No | ote 🔍 |
|-----|--------|-------------------|------------------|------------------|------------|------|----------|-------|
| _1# | 04 | Shoe | 04 3 | 0 ^v | Þ | QY . | \$ °1 | A. |
| | QV | 3 Q ¹² | ~ O [~] | <u>s</u> (| DV S | Q | 2 O | 2 |

| Fest Item(s) | Test Method | Test Condition | Test Instrument |
|--|-----------------|--|-------------------------------|
| The Resistance to Water Penetration | SATRA TM77:2017 | The water level is 2 cm on the edge margin line 70 cycles/min, 100000 cycles | Dynamic Water-proof Tester |

Test Result(s)

QUAS

| Test Result(s) | QLAB B | OLAB .B | Que Ques | B QUAB | B QLAB | 8 (0 8 |
|--|---------|-----------------|----------|---------|--------------|-----------|
| Test Item(s) | AS QUE | Test Resu 1# | ilt(s) | OLAB OL | Client Limit | Drug Pr |
| The Resistance to Water Penetration | Ora B C | No water pen | etration | Our | QL/LAB | Qr |
| Conclusion | Or so | Qr No | e'l'é | 3 6 01 | B C DIA | 3 |

Remark(s) "/"=No specified or not applicable.

QLAB

QLAB

Orab

QLAB

QLAB

QLAB

QLAB

Quar

QLAT

QLAB

QLAB

QLAB

OLN

Quan

QLAB

 "/"=No specified or not applicable.
Test location: Unless otherwise specified, the default is Jinjiang International shoe textile city.
This Report is issued by the Company subject to its Conditions of Issuance of Test Report. The results shown in this Report refer only to the sample(s) tested unless otherwise stated. This Test Report shall not be reproduced expected in full, without written approval of the Company; Orab Disclaimer(s): 2. The results can be used for R&D, teaching, QC and other purposes.

QLAB

QLAB

QLAB

**** End of Report ****

Quab

QLAB

QLAB

Quab

OLAB

QLAB

QLAP

Qualigistics (Fujian) Quality Technology Co. Ltd. D5-028, Zone D, No. 888 Jinxin North Road, Juliang City, Fujian Povince Tol:0505-82075038 E-mail:labcs6@qualigistics.com

Orab

QLAB

QLAB

QLAB

Quan

QLAB

QLAB

OLAB

QLAB

QLAB

Orap

Quality Te